
5902306901

Wood Turning Lathe 
DM1100T scheppach - 
230-240V 50Hz

Main products Spare part list

135124 - 0135 - DM1100T - - 5902306901

Spare Description additional Item Abb. Construction Status
A *02012705 spring washer A6 4

A *02093404 Hexagon nut M6 6

A *5902306001 driven wheel 7

A *5902306002 spindle box welding assembly 10

A *5902306003 Micro switch KR-05 250V~16(10)A 12

A *02798517 screw part 29 M4x35 14

A *5902306004 spindle box cover 16

A *5902306005 power cord+ plug H05VV-P 3G0,75² 17

A *02798511 screw M4x10 4.8 DIN7985 verzinkt 18



5902306901

Wood Turning Lathe 
DM1100T scheppach - 
230-240V 50Hz

Main products Spare part list

135124 - 0135 - DM1100T - - 5902306901

Spare Description additional Item Abb. Construction Status
A *5902306006 knob M5x16 19

A *02093402 hexagon nut M4 DIN 934-8 galvanized 20

A *02098502 Hexagon nut, self-locking M4 DIN985 - 6 galvanized 21

A *5902306007 output shaft Gewinde M18 x 2,5 22

A *5902303005 drive centre Gewinde M18 x 2,5 24

A *01047109 CIRCLIP RING A 12x1,0 FEDST 471 BK A 12x1.0 25

A *5902306008 locking lever tool support Ø12 / Ø16 25-26,32-33

A *5902306009 Neck screw 27

A *5902306010 tool holder fixing plate assembly 28

A *5902306011 tool post cpl. 29-31

A *02091297 Zylinderschraube M8x12 30

A *5902306012 Tailstock thimble 34

A *5902306031 bearing 35

A *5902306013 Tailstock spiral 36

A *5902303016 nut M18 M18x2,5 DIN 934 / ISO 4032, Stahl 
verzinkt 8

37

A *5902306032 self tapping screw 38

A *02798525 Oval-head screw M5x25 39

A *5902306014 Tailstock handwheel + handle DM1100T Part 40 40

A *02098503 hexagon bolt M5 selbstsichernd 41

A *5902306015 Tailstock welding assembly Ø 19,5 mm 42

A *5902306016 locking lever tailstock Ø12 / Ø16 43-46

A *01047109 CIRCLIP RING A 12x1,0 FEDST 471 BK A 12x1.0 44

A *5902306017 belt K-29 / C05 / 10 48

A *5902306018 Driving wheel 49

A *5902306019 Coated motor rotating plate 53



5902306901

Wood Turning Lathe 
DM1100T scheppach - 
230-240V 50Hz

Main products Spare part list

135124 - 0135 - DM1100T - - 5902306901

Spare Description additional Item Abb. Construction Status
A *02091247 cheese head screw M8x20 8.8 912 VZ 55

A *5902306020 motor assembly 230V - 50Hz - 1500 rpm P1=400W 
P2=210W

56

A *02012707 spring washer Ø8,1 / Ø14,8 x 4,6 From A8, 
verzinkt, DIN127

57

A *5902306021 body welding 1 58

A *5902306022 body welding 2 59

A *5902306023 Chuck assembly with nut 60-61

A *02098507 Sechskantmutter selbstsichernd M12 61

A *02091248 cheese head screw M8x25 8.8 912 VZ 62

A *02012506 washer Ø8,4 / Ø16 x 1.6, Form A, verzinkt. 
DIN125

63

A *02012707 spring washer Ø8,1 / Ø14,8 x 4,6 From A8, 
verzinkt, DIN127

64

A *5902306024 Switch box 67

A *5902306025 Switch CK-1 6(4)A 250V 68

A *05005417 Oval head screw M5x10 69

A *5902306026 Spindle box cover 77

A *02798511 screw M4x10 4.8 DIN7985 verzinkt 78

A *5902306027 Knob M5 79

A *02098503 hexagon bolt M5 selbstsichernd 80

A *5902303018 face plate M18 x 2,5 83

A *01091107 hexagon stud wrench size 6 84

A *5902306028 Wrench (1 Set = 2 Pcs.) 85

A *7902300702 chisel kit PDM600A1 86

A *02091235 cheese head screw M6x12 8.8 912 VZ 87

A *02093406 hexagonal nut M10, verzinkt, DIN934 88

A *5902306029 enclosed accessories bag 88-91

A *02012708 spring washer A10 89



5902306901

Wood Turning Lathe 
DM1100T scheppach - 
230-240V 50Hz

Main products Spare part list

135124 - 0135 - DM1100T - - 5902306901

Spare Description additional Item Abb. Construction Status
A *02902109 washer A 10.5 90

A *02093146 Hexoganon Bolt M10x40 8.8 931 VZ 91

A *5902306030 Capacitor CBB5 5µF 450VAC 50/60Hz o. Abb.

!!! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts 
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx


